

Laboratory Test Report

Test Report No.	ITC/TEST/NN/2310/08-B
Discipline.....	Electrical
Group.....	Wiring and Accessories
Date of issue.....	14-12-2023
Sample date in.....	28-10-2023
Date of Performance.....	02-11-2023 To 27-11-2023
Applicant.....	Mr. Syed Asif
Customer.....	M/S Ferrotech Structurals (India) Pvt Ltd G-22/1 , Sipcot Industrial Park , Vallam Vadagal , Kanchipuram , Pin - 602105 , Tamilnadu , INDIA
Sample description.....	Galvanized Cable Tray (Ladder Type)
Sample Condition.....	OK
Customer Reference.....	N/A
Trade mark / Manufacturer.....	M/S Ferrotech Structurals (India) Pvt Ltd
Model / Type / Reference.....	Ladder type cable tray
Ratings.....	Dimensions : 3000mm(L) x 450mm(W) x 75mm (H)
Test method(s).....	Following tests have been performed as per customer specifications :- 1. Electrical continuity test as per IEC 61537 : 2023 2. Electrical non - conductivity tests per IEC 61537 : 2023 3. Impact resistance test as per IEC 61537 : 2023 4. Humidity treatment test as per IEC 61537 : 2023 5. Freedom from defects as per IS 2629

Overall verdict

Institute of Testing and Certification (India) Pvt. Ltd.

Pass
Fail

Authorised Signatory

Page 1 of 08

REMARKS: This report is governed by, and incorporates by reference, the Condition of testing as posted at its date of issuance and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth solely our findings with respect to the test samples identified herein. It includes all of the test requested by you and the results thereof based upon the information that you provided us with. You have 2 weeks from the date of issuance of this report to notify us of any material error or omission; provided, however, that such notice shall be written and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents. Tests are destructive and non reversible, the submitted samples will not return to their original conditions. The Customer acknowledges that any remaining part of the sample will be discarded if not retrieved in a period of 3 weeks from the date of issuance if this report.

